
This Owner's Manual is provided and hosted by Appliance Factory Parts.

GrillPro 216954
Owner's Manual

Shop genuine replacement parts for GrillPro 216954

Find Your GrillPro Grill Parts - Select From 131 Models

-------- Manual continues below --------

https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/gasgrillparts/grillpro/216954.html
https://www.appliancefactoryparts.com/gasgrillparts/grillpro/


 
 

  
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 

216554 
216954 
216564 
216524 

218544 
218584 
218944 
218744 
218747 

 
 
 
 
 
 
 
 
 
 
 
 
 

1-800-265-2150 

11412256  Rev B 



 

 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

                                            

 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 



 
 

 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

B1

B2 

A 

C



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

B 

C 

A

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



PARTS LIST / LISTE DES PIECES 
ITEM PART NUMBER DESCRIPTION 

216954 216554 216564 216964 216524 218584 218544 218744 218747 218944 
1 909-C500 FIREBOX - BOTTOM ASSY 

     1 1 1 1 1 
1A  909-C400 FIREBOX - BOTTOM ASSY 

1 1 1 1 1      
2 473-C500 LID ASSY - WELDED 

     1 1 1 1 1 
2A  473-C400 LID ASSY - WELDED 

1 1 1 1 1      
3 081-C500 NAME PLATE - THERMOMETER - SURFACE MOUNT 

1 1 1 1 1 1 1 1 1 1 
4 571-C500 THERMOMETER GUAGE - HEAT INDICATOR - PROBE STYLE 

1 1 1 1 1 1 1 1 1 1 
5 239-C506 WASHER - LID HANDLE 

2 2 2 2 2 2 2 2 2 2 
6 338-C505 LID HANDLE 

     1 1 1 1 1 
6A  338-C405 LID HANDLE 

1 1 1 1 1      
7 225-C550 WARMING RACK 

     1 1 1 1 1 
7A  225-C450 WARMING RACK 

1 1 1 1 1      
8 342-C550 CHANNEL - CROSS LIGHT 

     1 1 1 1 1 
8A  342-C450 CHANNEL - CROSS LIGHT 

1 1 1 1 1      
9 225-C551 GRID - COOKING - S.S 

      2 2 2 2 
9A  225-C451 GRID - COOKING - S.S 

    2      
9B 225-C561 GRID - COOKING - CASTING IRON 

     2     
9C  225-C461 GRID - COOKING - CASTING IRON 

2 2 2 2       
10 156-C550 SHIELD - GREASE 

     1 1 1 1 1 
10A  156-C450 SHIELD - GREASE 

1 1 1 1 1      
11 C12520 BUSHING - LID HINGE 

2 2 2 2 2 2 2 2 2 2 
12 C11255 RIVNUT 1/4 - 20 

4 4 4 4 4 4 4 4 4 4 
13 393-C530 PANEL - REAR BURNER 

     1 1 1 1 1 
13A  393-C430 UPPER REAR PANEL-FIRE BOX 

1 1 1 1 1      
14 393-C520 PANEL - REFLECTOR - REAR BURNER 

     1 1 1 1 1 
15 390-C500 REAR BURNER ASSY - INFRARED 

     1 1 1 1 1 
16 696-C500 ORIFICE SUPPORT - REAR BURNER 

     1 1 1 1 1 
17 393-C531 SHIELD - WIND - REAR BURNER 

     1 1 1 1 1 
18 342-C530 ELECTRODE ASSY - REAR BURNER 

     1 1 1 1 1 
19 C11118 SCREW - 3/16 IN X 3/8 IN - DICHROMATE BLACK 

18 18 18 18 18 30 30 30 30 30 
20 C11139 SCREW - SELF TAP - BP 

8 8 8 8 8 12 12 12 12 12 
21 C11350 WASHER 

18 18 18 18 18 30 30 30 30 30 
22 393-C533 COVER - TUBE - REAR BURNER 

1 1 1 1 1 1 1 1 1 1 
23 393-C534 COVER - ELECTRODE WIRE - REAR 

1 1 1 1 1 1 1 1 1 1 
24 393-C535 COVER - ELECTRODE WIRE - REAR BURNER 

     1 1 1 1 1 
25 156-C500 SHIELD - HEAT 

     1 1 1 1 1 
25A  156-C400 SHIELD - HEAT 

1 1 1 1 1      
26 194-C505 COVER ASSY - CONTROL 

     1 1 1 1 1 
26A  194-C405 COVER - CONTROL 

1 1 1 1 1      
27 691-C545 VALVE ASSY 

     1 1 1  1 
27A  691-C445 VALVE ASSY 

1 1 1 1 1      
27B 691-C546 VALVE ASSY - N.G 

        1  
28 958-C522 SIDE ASSY - R.H. - CABINET 

1 1 1 1 1 1 1 1 1 1 
29 472-C512 BEZEL -CONTROL KNOB - MAIN BURNER 

3 3 3 3 3 4 4 4 4 4 
30 472-C562 CONTROL KNOB - MAIN BURNER 

3 3 3 3 3 4 4 4 4 4 
31 472-C502 BEZEL -CONTROL KNOB - SIDE/REAR BURNER 

1 1 1 1 1 2 2 2 2 2 
32 472-C552 CONTROL KNOB - SIDE/REAR BURNER 

1 1 1 1 1 2 2 2 2 2 
33 342-C540 IGNITER - ELECTRONIC 

     1 1 1 1 1 
33A  342-C440 IGNITER - ELECTRONIC 

1 1 1 1 1      
34 711-C542 SIDE SHELF ASSY - R.H. 

1 1 1 1 1 1 1 1 1 1 
35 C13500 MAIN BURNER ASSY 

3 3   3 4 4 4 4 4 
36 342-C531 ELECTRODE ASSY - MAIN BURNER 

3 3 3 3 3 4 4 4 4 4 
37 C11140 SCREW - SELF TAP 

4 4 4 4 4 4 4 4 4 4 
38 222-C550 FLAVOR WAVE - S.S 

    3  4 4 4 4 
38A  222-C560 FLAVOR WAVE - PORCELAIN 

3 3 3 3  4     
39 958-C521 SIDE ASSY - L.H. - CABINET 

1 1 1 1 1 1 1 1 1 1 
40 711-C542 SIDE SHELF ASSY - L.H.-SB 

  1 1 1 1 1 1 1 1 
40A  711-C561 SIDE SHELF ASSY - L.H. 

1 1         
41 C21553 HINGE-LID COVER 

  2 2 2 2 2 2 2 2 
42 390-C535 BASE-SIDE BURNER 

  1 1 1 1 1 1 1 1 
43 390-C534 SIDE BURNER 

  1 1 1 1 1 1 1 1 



44 114-C500 HOSE REGULATOR 
1 1   1 1 1 1  1 

44A  111-C500 HOSE REGULATOR - NATURAL GAS 
        1  

45 390-C535 COVER - SIDE BURNER 
  1 1 1 1 1 1 1 1 

46 342-C534 ELECTRODE ASSY - SIDE BURNER 
  1 1 1 1 1 1 1 1 

47 225-C554 GRATE - COOKING - SIDE BURNER 
  1 1 1 1 1 1 1 1 

48 C11365 HEX NUT - M4 
2 2 2 2 2 2 2 2 2 2 

49 159-C550 TRAY - GREASE 
     1 1 1 1 1 

49A  159-C450 TRAY - GREASE 
1 1 1 1 1      

50 C15500 CUP - GREASE 
1 1 1 1 1 1 1 1 1 1 

51 711-C550 SHELF - LOWER 
     1 1 1 1 1 

51A  711-C450 SHELF - LOWER 
1 1 1 1 1      

52 958-C580 PANEL - REAR - CABINET 
     1 1 1 1 1 

52A  958-C480 PANEL - REAR - CABINET 
1 1 1 1 1      

53 958-C520 DOOR ASSY 
     2 2 2 2 2 

53A  958-C420 DOOR ASSY 
2 2 2 2 2      

54 C11453 WING BOLT - 5/16 X 5.3 IN 
1 1 1 1 1 1 1 1 1 1 

55 184-C500 BRACKET - DOOR CATCH 
     1 1 1 1 1 

55A  184-C400 BRACKET - DOOR CATCH 
1 1 1 1 1      

56 338-C505 HANDLE - DOOR 
2 2 2 2 2 2 2 2 2 2 

57 C11158 SCREW - 1/4 X 60 IN 
18 18 18 18 18 18 18 18 18 18 

58 C11157 SCREW - 5/16 X 7 IN 
6 6 6 6 6 6 6 6 6 6 

59 C11159 SCREW - 1/4 X 12 IN 
4 4 4 4 4 4 4 4 4 4 

60 892-C012 CASTOR - BRADE - 2 IN 
2 2 2 2 2 2 2 2 2 2 

61 C15171 AXLE 
1 1 1 1 1 1 1 1 1 1 

62 892-C506 WHEEL - 6 IN (RUNNING CHANGE) 
          

62A  892-C510 WHEEL - 6 IN-RUBBER 
2 2 2 2 2 2 2 2 2 2 

63 C11331 WASHER - WHEEL AXLE 
4 4 4 4 4 4 4 4 4 4 

64 C11651 CLIP - WHEEL AXLE 
2 2 2 2 2 2 2 2 2 2 

65 892-C507 CAP – WHEEL (RUNNING CHANGE) 
          

65A  892-C520 CAP - RUBBER WHEEL 
2 2 2 2 2 2 2 2 2 2 

66 114-C510 HOSE – SIDE BURNER 
  1 1 1 1 1 1 1 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

66 

 



 


